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A ._,_. _m ‘
L e SeAH SeAH Steel Corp.
COMMODI T STEEL PIPE — =k DUFERCO S
Al E A ()Ml o Hl B
SPECIFICATION APT 5LE PSL1, HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU. SEOLL A SHIPPER AH_STEEL CORPORATION
POHANG PLANT & 141, JANGHEUNG-DX NAM-GU. POHANG
HEAT NO. A F QUANTITY - ) -
NO. | (BATCH NO.) ORDER S17E 5 % 4 o REMARK
*1 'S TOTAL LENGTH
| se34071 \ . rE 1Ry v R e .
5 | (siran 14 X 0.312 "(5/16") X 6.120 M 277 1,695.240 M 114,836
.| sa34073 ; [ A7 nea /gy
6 [ (sH14012060)| BBE 14 X 0.375 "(3/8") X 6.120 M 30 183.600 M 14 BB6
’ 26475 -
7 Hm:ﬁ.umw_a%omou BBE 12" X 0.250 "(1/4") X 6.120 M 140 856.800 M 42,934
= ..er.n.hl : L " ) "
8¢ _T::ﬁ,u_m_ ap)| BBE 14" X 0.375 "(3/8") X 6.120 M 29 177.480 M 14.390
HYDROSTATIC | N [VD|F | S|C|RM|[B|D|C|F|F|RF| ZINC COATING CHEMICAL 8.:355:%- TENSILE TEST H%m%,ﬂ
TEST I TT|IL[H]OJEA|E|R|R|L|L]EL TEST ! : (Gage Length © 50mm) (T) | HARD-| HEAT | PROTECTIVE
DISNIALOFRISGINILIUFAfAIYA _ ——1 NESS {TREAT| COATING &
\T N el |VE N|[D|E|S|R|N]E N e e Eos | TRE ATING
HEAT NO ssecl R lanlt]& RIpE|D[T]i|1]6|T|mer g ZL D Jcsi|w|p|s |oulsi|cr|uo] v |cral D ”_E,Em.? . w_ﬂ._.mf * E.L _Uﬂ SHEAR TEST | MENT | LINING
NO. | (BATCH NO.) m L w E S{UT|N NE|SE]|ZINC mﬂ_._,_,aa alal s m STREN STREN RGY | AREA
g ,. N 2lalle G EN “ING |5 Tk T 3 Jolalalol: (-
psi Ululeolt w Ls 1 C.S[ALKf ¢ 2 3 |2lalz]2]3 % - qﬂmw PH
T NN o N[ N . . R S
%2 G N |ouwss| 3 G w4 | %5 | %6 *7 «§ [sg| Ps! PSL 1410 Jjould % *11
7| & 30 MAX | 26 120 | 30 | 30 [40|40|40| 15|80
SPEC MIN 60000 | 35000
5| s034071 940 Gl6| G |6 G Ho[18] 1 16| 4
(SH14012040) P 17| R 703 || 1| 1|TR|1 T| 68690 | 44940 | 41 G
Po|18| TR 172 (1| 1] 1|R|R W| 70130
6| 5034073 Gl6| G |c G H|18] 1 7|5
(SHI4012060) P 17| TR| 76 [18] 5| 1| 1| 1|TR|TR T| 69410 39 G
P17 2] 76 {15 3| 1|2|1|TR|TR W| 70974
7| 26475 820 GlG| 6 |6 G H |16[19] 63 |[14] 4
(SHI5062080) Po|1af19] 64 |15 5| 1]1f1]1]1 T 51910 | 38 G
Po|17f19] 63 {136 |1|1|1]1]2 W
8 Gl6| 6 |c G Ho{17]|18| 62 | 19| 4
Poligf17| 63 |21 a4 f1f1|1]|1]1 T 51910 | 39 G
Pol17f1] 63 (o] 6 |mj1[1]1]1 W
Nob1 - a0 _H é.\_.d.e,..:_”_,__..,.. OF G ) PCTOPRIME ERW PIPES / GRADE: APT 5L-B/ ASTM A53B.GRADE: API 5L-B/ ASTM A53B.
0 | Refer To The Attached y | *PHYSICAL PROPER & INPACT TEST.
T | Section Desig “u
E !
Syrvevor - - WE HEREBY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE Mans . WD S
Surveyor JFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept \@ﬁ gq\
THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE | A
TARY PROBLEMS. FURTHERMORE, ANY ORGANTZATION OR PERSON(S) WHO DELIBERATELY NODIFIE
WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT J mn
* PROVISIONS OF ‘THE CRIMINAL CODE 231) .




